
E1121
Volume 3

| / ~~~~~~~ISLAMIC REPUBLIC OF IRAN

PROJECT MANAGEMENT UNIT
INTERNATIONAL BANK FOR RECONSTRUCTION & DEVELOPMENT (IBRD)

Urban Water Supply & Waste water Project
(PHRD # TF-026482)

Environmental & Social Assessmentfor the Project Areas in the Cities ofRasht, Anzali, Sari & Babol

Draft Final Environmental
Assessment Report for

Rasht and Anzali

February ,2005

In ME%
Association r^K

Pars Ab Tadbir Consulting National Engineering services
Engineering Company Pakistan (Pvt) Limite, Koi Nasr (Geesha)
No.40,Nosrat Street, North Kargar Ave., Between 13 & 15 Street, Block No. 170/4,
Tehran, Iran 4th Floor, Tehran-14476,Iran

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub
[...]
sewerage system in both cities, the sewage is leading to the contamination of ground water. As

there is no proper sewerage system in the city, some of the dwellings which are not connected

with the existing traditional sewerage system due to topography or other reasons, have their own

absorption wells in the vicinity of their houses. These absorption wells are actually pits without

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-22



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

any bottom that contaminate the ground water which is being used by some of the local

inhabitants through private wells in their houses.

In view of these conditions, which are causing health hazards, and serious repercussions on the

city's development, the implementation of this wastewater project has become a high priority.

3.4.1.1 Objective of Sanitation Plan for Rasht and Anzali

Due to the major problems described in the preceding section, the current sanitation problems

will intensify and aggravate in view of the anticipated increase in population growth and

associated development.

The objectives of the Rasht and Anzali Water and Wastewater Project are to address these

problems by expanding the wastewater collection network and developing the required treatment

facilities to achieve the following:

* Improving public health conditions by providing the required wastewater

management facilities;

* Protection of groundwater and surface water sources from pollution, thereby

improving environmental conditions; and

* Achieving short- and long-term economic, social and sanitary advantages for the

region.

3.4.1.2 Proposed Sanitation Plan Phasing

The target year 2027 was selected for development of the Rasht and Anzali sanitation plan based

on the results of studies conducted on existing facilities, projected limits on the physical

expansion of the city, and the current wastewater generation rates.

To achieve the objectives set for the year 2027, the project was subdivided into the following

four phases:

1. Phase 1: 2005 - 2009

2. Phase 2: 2010 - 2012

3. Phase 3: 2013 - 2017

4. Phase 4: 2019 - 2027

Based on this plan, the number of population served by the end of phase 1 is 259,900 in

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-23



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Rasht, representing 45% of its total population at that year, and generating 50,860 m3 /day of

wastewater. In Anzali, 108,000 people representing 65% of that city's population at year 2009

and generating 19,710 m 3/day of wastewater will be served by 2009.

By the end of the fourth phase, there will be full coverage for the whole project area, with

956,600 people served in Rasht, generating 200,500 m3/day of sewage, and a further 252,000

people in Anzali generating 51,160 m3 /day of sewage.

3.4.2 Drainage Zones in Rasht

The urban area of Rasht is divided into three drainage zones; the central zone located between

the Zarjoob and Goharood rivers, and the eastern and western zones. Surface water and sewage

are collected through existing channels and pipes and are being discharged into Zarjoob and

Goharood rivers flowing in the eastern and western part of the city respectively. Downstream

from Rasht City, these rivers join together and become the Pir Bazar Roga, which eventually

discharges into Anzali lagoon and ultimately into the Caspian Sea.

Other areas within Rasht City are not connected to this combined collection system. Wastewater

in these areas is discharged into surface bodies, open drainage channels and ditches. Traditional

absorption wells for discharging wastewater are seldom used in Rasht due to the high ground

water table and impermeable soil in the city.

3.4.3 Design

Detailed design has already been prepared for Rasht wastewater collection and disposal facilities.

The feasibility Study of the project are currently in its final stage of preparation.

3.4.4 Wastewater Generation and Projected Flow in Rasht:

As reported in the Feasibility Study, the average wastewater generation in Rasht is taken as 85%

of the water demand. By taking this ratio based on the amount of water consumption, the total

per capita sewage generation rate (domestic and non-domestic) for the year (2009) and the target

year (2027) becomes 156 lpcd and 170 lpcd, respectively. Ground water infiltration due to the

high groundwater table is defined as 15 lpcd, as per the guidelines of PMO. Surface water

infiltration is estimated at 25 lpcd.

Wastewater flow projections for Rasht at the first stage of planning (year 2007) till 2027 are

shown in Table 3-6

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-24



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Table 3-6: Projected Wastewater Flow for Rasht

Existing 2004 506,800 0 

1 2007 550,600 28 29,920

end of 1 2009 581,900 45 50,860

2. 2012 632,100 61 76,920

3. 2017 725,700 80 119,800

4. 2027 956,600 100 200,500

3.4.5 Project components in Rasht:

The following lists the works in Rasht wastewater collection and disposal that will be undertaken

during the first phase:

* Construction of wastewater collection system in priority areas.

* Construction of trunk mains, pumping/ lift stations etc.

* Completion of construction of Rasht Wastewater Treatment Plant.

The city wastewater collection network in Rasht is divided into three zones; Western, Central

and Eastern zones.

First phase extension (year 2005 to 2009) includes the following:

* Laying of 513 Km. of pipe with diameter 200 mm to 500 mm.

* Laying of 160 Km of house connection sewer

* Laying of 31 Km. of trunk main (diameter X00 mm)

* Providing 68,000 house connections

* Construction of 20 pumping station

* Completion of Construction of the first module of the wastewater treatment plant

with a capacity of 80,000 mi3/ day, and upgrading its performance by including BNR

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-25



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

and emergency storage tank-

Laying of 430 m outfall main from wastewater treatment plant to Saighalan River.

3.4.6 Proposed Wastewater Scheme and Status of Works

A wastewater treatment plant in Rasht is presently under construction on a 19.5 hectares (300m x

650m) land plot already acquired for this purpose. This treatment plant is located about 4 Km.

North West of Rasht, close to Pir Bazar road along the Zarjoob River. The original design

capacity of this treatment plant is 63,000 m3/day, extendable to 90,000 m3/day. The Feasibility

Consultant has subsequently proposed the modification of the existing plant to include a

biological nutrient removal (BNR) system, which would reduce the capacity of the plant to

80,000 m3/day. This will cover wastewater flows from all zones of Rasht (central, eastern and

westem) up to mid-2013. One pumping station in each of the central, eastern and western zones

of Rasht will pump wastewater to the wastewater treatment plant currently under construction.

About 20 lift/ pumping stations are required for the conveying the sewerage system of Rasht city

to the WWTP during phase 1.

For the extension of the existing treatment plant from 2013 to 2027, Gilan Water and

Wastewater Company are in the process of purchasing about 40 hectares of additional land. The

purchase of this land is in process. By acquiring this land, a total of about 60 hectare land will be

available for the design 2027.

3.4.7 Treatment process of Rasht WWTP

The wastewater treatment plant currently under construction was originally designed with the

following design parameters:

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-26



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Table 3-7: Initial Specifications for Rasht Wastewater Treatment Plant (under
construction)

Item . Unit Value

Average Capacity of WWTP m 3 /day 90,000

Population Equivalent Persons 428,500

Wastewater Flow rate Lpcd 210

BOD5 g/m 3 238

BODM kg/d 21,420

TSS, g/m3 286

TSSM kg/d 25,740

TP mg/i as PO43- 4.64

TP kg/d as PO43- 418

Wastewater Treatment Scheme

Construction of the treatment plant is currently ongoing. The plant is designed based on the

activated sludge process, and comprises three modules. Components of this process are as

follows:

* Inlet works comprising mechanical and manual bar screens and flow measurement

system;

* Preliminary treatment including aerated grit chambers;

* Primary sedimentation tanks consisting of three circular tanks and primary sludge

pump station;

* Aeration tanks, consisting of three tanks equipped with surface aerators;

* Circular secondary sedimentation tanks (clarifiers) consisting of three tanks and

excess sludge pump station;

* A chlorination unit equipped with a proportional dosage system for chlorine gas

injection;

* Sludge treatment facilities, including sludge thickeners and anaerobic digestion

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-27



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

tanks;

* Mechanical sludge dewatering devices consisting of a belt filter press system;

* Incineration plant for dewatered sludge incineration, consisting of a complete plant

including air pollution control equipment;

* Standby power generators: 2 sets of diesel generators providing a total output of

1.1 MW, for operation of essential equipment during power failures.

As there is no need for reuse of effluent in agricultural irrigation due to availability of

suitable quality irrigation water (see discussion on agriculture in chapter 4), the treated

effluent will be used for stream augmentation by discharging it to Zarjoob River.

Upgrade and Modification of Scheme

As stated above, the Feasibility Study Consultant has subsequently proposed to modify the

design of the plant currently under construction to reduce the levels of nutrients (nitrogen and

phosphorus) in the effluent. This was deemed to be necessary due to the sensitivity of Anzali

Lagoon, which is suffering from overload of nutrients in effluents reaching the lagoon with

the occurrence of eutrophication in recent years. Accordingly, the Feasibility Study proposes

an upgrade of the wastewater treatment plant to include an anaerobic/anoxic and aerobic

(A2/0) BNR process. Other changes and modifications proposed to the plant include:

o Provision of treated effluent disinfection unit using UV as an alternative for

replacing the current disinfection system in future;

o Operating the WWTP in extended aeration mode due to reduced loading in the

plant's initial phase of operation, which would result in rescheduling the

construction of the anaerobic sludge digesters to subsequent phases of the project.

O Construction of a sludge blending tank for complete mixing of primary and

secondary sludge

The capacity of the modified wastewater treatment plant currently under construction would

be 80,000 m 3/day. Therefore, this plant will be able to sufficiently treat the sewage flows in

Rasht expected through the year 2013, after which a new extension of the treatment plant

would be required up to the end of the planning period (2027).

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-28



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Proposed Expansion of Rasht WWTP

As discussed above, an expansion to the wastewater plant currently under construction in

Rasht is required by mid-2013. The proposed design capacity of this expansion plant is

120,000 m3/day consisting of three treatment modules, each with a capacity of 40,000

m3/day. The combined capacities of both the plant under construction and the proposed

expansion plant will be 200,000 m3/day, which would serve the forecast wastewater flows of

Rasht City up to the year 2027. The design criteria for the expansion plant in Rasht is shown

in Table 3-8 below.

Table 3-8: Design Criteria for Rasht Expansion WWTP

Parameter Unit Value

1. Population in target year Persons 575,000

2. Volume of produced wastewater plus infiltration m3/day 120,000

3. Average BOD, concentration mg/l 238

4. Average TSS concentration mg/l 286

5. Phosphorus Concentration mg/l as P04 4.6

6. TKN concentration mg/l 40

7. pH of raw wastewater 7.5

8. Organic loading of plant kg BOD,,d 28,560

9. Solid loads entering plant kg SS/d 34,329

10. Influent Phosphorus loading kg/day as P04 557

11. Influent TKN loading kg/day 4800

The proposed expansion plant will include the following:

o Preliminary Treatment units including: manual and mechanical screens and flow

meters to measure the flow rate (Parshall flume);

o Preliminary treatment systems including: aerated grit and grease removal

chambers;

o Primary sedimentation tanks, consisting of four circular tanks equipped with

hoppers, sludge scrapers and primary sludge pumps;

o Main A 2/O reactor including: Anaerobic, anoxic and aerobic units with surface

aerators;

o Final sedimentation tanks (clarifiers) consisting of four circular tanks;

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-29

m - - - -~~~~~~~~~



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

o Effluent disinfection units, using UV systems equipped with high-voltage UV

lamps;

o Sludge treatment and stabilization system including sludge Gravity Belt

Thickener (GBT), sludge blending tank, and temperature phased anaerobic

digesters or Thermophilic Mesophilic digesters (TPAD), and biogas storage

tanks;

o Sludge dewatering system including belt filter presses (BFP)

o Fully equipped laboratory to monitor the quality of raw and treated wastewater

3.4.7.1 Effluent quality

The effluent quality limits for the treatment plant are those required by the Department of

Environment (DOE) for discharge to surface water bodies. These requirements are included in

appendix B-IV-2 and are represented in Table 3-9 below.

Table 3-9: Effluent Quality of WWTP Discharging to Surface Water

Sr. No. Parameter Standard value

1. BOD5 (mg/L) 30

2. COD (mg/L) 60

3. TSS (mgiL) 40

4. Settable Solids(mg/L) 0

5. DO- minimum(mg/L) 2

6. Oil and grease (mg/L) 10

7. Detergents (mg/L - ABS) 1.5

8. pH 6.5-8.5

9. Radioactivity (pci/ L) 0

10. Turbidity (NTU) 50

11. Colour (pt-co) 75

12. Total Phcsphate (mg/L - P) S 1

13. Ammonia (mg/L) 2.5

14. Nitrite (mg/L- NO2 ) 10

15. Nitrate (mg/L - NO3) 50

16. Total Coliforms (No. /100 ml) 1000

17. Coliform (No. /100 ml) 400

3.4.7.2 Treated Sludge Drying and Disposal

The final sludge disposal methods were investigated by the feasibility consultant, where it

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-30



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

was confirmed that land application of sludge is not possible in view of the following:

* There is great public opposition to use of sludge in agriculture, since the predominant crop

in the project area is rice, which has a very high commercial value. Agricultural practices

include hand cultivation; and therefore due to a combination of commercial interests and

social and religious beliefs, and health concerns, the application of treated sludge or

treated effluent is unacceptable in the project area.

* The project area is characterized by humid and rainy weather for the greater part of the

year (9 to 10 months) with up to 2000 mm rain, thus any scheme which relies on drying

beds will invariably fail.

* Land filling of sludge was found to be feasible; however only at Saravan since land is not

available in the vicinity of the treatment plant. The economic analysis conducted for this

option in the feasibility study concluded that this method is 130% more expensive than

incineration, which was based on the proposed price by the Contractor currently

constructing the plant.

* Incineration was explored and was preferred due to its low space requirements and was

found to be less costly as described above

Therefore an incinerator with a capacity of 4 tons/ hour is proposed for Rasht Wastewater

Treatment Plant to burn the sludge which has 30% solid contents. (Note: after discussions

with the World Bank team and the Consultants preparing the EIA. it was agreed that the risks
and impacts for operating the incinerator outweigh the benefits and to study land disposal

options. At the time of writing this EIA report, the Gilan WWC has been in discussion with

the neighboring province of Qazvin to find the land for composting and storage of the sludge

beibre land application.)

Sludge Production

By the year 2027, the Rasht Wastewater Treatment Plant will be producing an estimated

quantity of 111 m 3/day of digested dewatered sludge (alternatively 176 m3/day of dewatered

sludge without digestion) with 30% solid content. In addition, the proposed WWTP for

Anzali will also produce an estimated 28 m 3/day of sludge by 2027 (discussed in further detail

in the proceeding section). The Feasibility Study proposes that the Rasht incinerator be used
for sludge from both Rasht and Anzali WWTPs. Total sludge thus collected will be 139

m3 /day of digested dewatered sludge (alternatively 204 m3/day of dewatered sludge without

digestion). The incinerator capacity and its mode of operation is discussed in chapter 8.

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-31

l~~~~~~~~~~ l l l



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

The sludge incineration component of the project was subsequently examined in further detail

as part of the post-environmental review (see Chapter 8), and found to be unacceptable.

Accordingly, an alternative sludge management plan is under consideration by GWWC,

GRWA, and relevant authorities. In this alternative plan, the dewatered and stabilized sludge

will be hauled to an appropriate site for land application.

Drawings 7 and 8 in Annex A show the layout plans for the under construction and expansion

WWTP in Rasht, respectively, which show the proposed facilities for both treatment plants.

3.4.7.3 Manpower Requirements

In accordance with feasibility study, the manpower required to operate Rasht WWTP is

estimated for the ultimate year of operation at 9 engineers, 28 technicians, 8 clerks, 8

semiskilled workers, and 24 unskilled workers.

3.4.7.4 Chemical and Energy Consumption

The electrical power requirement of the treatment plant under construction is estimated to be

3.2 MVA, which will be supplied by the city's main power distribution system. Standby power

is provided at 1.1 -MW. The chemical and energy consumption of the treatment plant for each

module is summarized in the table below:

Table 3-10: Chemical and Energy Requirements for Rasht WWTP

Description Module 1 |Module 2 Module 3 Total for

Year 2007 Year 2009 Year 2013 Modules 1,2,3

Treatment plant capacity3/y
26,700 26,700 26,700 80,000 m3/day

(m3/day)

Total energy requirement 495 870 1305 1305

(kW)

Total chlorine 200 400 600 600

requirement

(tons/year)

Total Poly-electrolyte 12 24 36 36

requirement (tons/year)

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-32



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

3.5 Wastewater Collection, Treatment and Disposal in Anzali

3.5.1 Drainage Zones

Anzali city is divided by a river flowing from the Anzali lagoon to the Caspian Sea. The

urban area of Anzali is divided into two drainage zones, the eastern and western zones called
Ghazian and Anzali respectively. Surface water and sewage are collected through existing

channels and pipes and discharge into Rogas (rivers) then to Anzali lagoon and ultimately into
the Caspian Sea. There are 32 sewage outfalls from Anzali into the lagoon, while 20 sewage

outfalls from Ghazian discharge directly into the lagoon (see Exhibits 1, 2 in Annex G). There
are 8 outfalls of the collection systems in Anzali that have direct outlets to Caspian Sea (see

Exhibit 3 in Annex G).

Due to the natural drainage basin and the dividing river of Anzali, the city requires two
independent sewerage systems, trunk mains and wastewater treatment plants.

The wastewater treatment plant in the western part of Anzali is called Ilyaran and is located at
Margodeh. The effluent from this treatment plant will be disposed into the lagoon and finally

get discharged into the Caspian Sea.

The eastern wastewater treatment plant in Ghazian is called Talebabad. This treatment plant is
proposed to be located on the westem edge of Talebabad River, some 200 m away and the
treated effluent from treatment plant will be discharged into this river. Up to December 2004,

there was no progress on the construction of influent trunk sewer or treatment plant in this
part of the city.

3.5.2 Collection System Design

Detailed design and tender documents for Anzali wastewater collection and disposal facilities,

trunk sewer, Ghazian sewerage, electro-mechanical works of several pumping stations, and
eastern and western wastewater treatment plants have been prepared 2. Due to the mild slope of
the city and the shallow groundwater level, Anzali sewerage system is designed to have
fourteen (14) pump stations for phase 1.

2 Anzali Sewage Project, General description prepared for World Bank Delegation by
Parsconsult Engineering Company- April, 2002.

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-33



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

3.5.3 Wastewater Generation and Projected Flow in Anzali

Average wastewater generation is taken as 85% of the domestic demand. By taking the

amount of water consumption into account, the total per capita sewage (domestic and non-

domestic) for the first year (2009) and the target year (2027) would be 143 and 163 lpcd,

respectively, according to the Feasibility Study consultant. Ground water infiltration due to the

high groundwater table is defined as 15 lpcd, as per the guidelines of PMO. Surface water

infiltration is estimated at 25 lpcd.

Wastewater flow projections for Anzali at the first stage of planning (year 2007) till 2027 are

shown in Table 3-11.

Table 3-11: Wastewater Projections in Anzali from 2007 till 2027

Phase Year Population % of Population - Wastewater Flow

'Connected (3/ day)

Existing 2004 143,400 0 0

1. 2007 155,800 42 11,770

Endof 1. 2009 164,600 65 19,710

2. 2012 178,700 81 26,950

3. 2017 202,200 91 36,100

4. 2027 252,000 100 51,160

3.5.4 Project Components:

The first phase extension of the wastewater collection and disposal systems in Anzali will

comprise of the following:

* Construction of wastewater collection system in priority areas.

* Construction of trunk mains, pumping/ lift stations etc.

* Completion of the wastewater treatment plant currently under construction at Ilyaran

(western part of Anzali) and possibly the second treatment plant in Ghazian (eastern part

of Anzali)

First phase extension (year 2005 to 2009) includes the following:

* Laying of 206.5 Km. pipes with diameter 200 mm to 500 mm.

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-34



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

* Laying of 133 Km of house connection sewer

* Laying of 17 Km. of trunk main (diameter >600 mm)

* Providing 27,000 house connection

* Construction of 14 nos. pumping station

* Construction of first two modules of Ilyaran and Ghazian wastewater treatment

plants with a capacity of 20,000 m3 /day and 14,000 m3 /day.

* Laying of outfall main from wastewater treatment plants to respective receiving

bodies.

3.5.5 Proposed Wastewater Scheme and Status of Works at Western WWTP

Anzali's western Wastewater treatment plant is presently being constructed on a 14 hectare

piece of land in Ilyaran. The total land required for the plant is reportedly 21 hectares. The

purchase of remaining land by the Gilan Water and Wastewater Company has already been

completed. Trunk sewer line of 600 mm diameter is under construction. It was informed by

the GWWC that the length of sewer forcemain from Anzali to West Wastewater Treatment

Plant (Ilyaran) is 5.5 km. About 95% Km of the sewer has been laid while laying of another

5% is in progress.

3.5.6 West WWTP Treatment process

The western Anzali treatment plant under construction is designed in three modules of 10,000

ml/day capacity per module, each module covering a population of 50,000 persons. Currently

two modules are-under construction. The major design criteria of the western treatment plant

are:

Table 3-12: Design Criteria for Western Treatment Plant in Anzali

Item First Phase Extension Phase

Population (persons) 100,000 150,000

Wastewater flow rate (lcpd) 200 250

Capacity (m3/day) 20,000 30,000

Organic Loading (kg BOD5/d) 4,000 7,040

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-35



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Solid Loading (kg/d) 4,800 8,320

The designed treatment process for this plant is the Extended Aeration Activated Sludge

Process. Major components of this process for wastewater, sludge processing, as well as for

disinfection are as follows:

* Inlet works comprising mechanical and manual bar screens and magnetic flow

meter for flow measurement;

* Preliminary treatment including aerated grit chambers;

* Aeration tanks equipped with surface aerators

* Circular secondary sedimentation tanks (clarifiers) and excess sludge pump station

* A disinfection unit equipped with UV system applying high rate WV lamps of 400

volts

* Sludge treatment facilities including sludge thickeners, mechanical sludge

dewatering devices consisting of a belt filter press; and sludge storage area and

tanks with a storage capacity of three months.

In order to provide maximum protection for the lagoon, the Feasibility Consultant has

proposed the modification of the exiting process to include for Biological nutrient removal.

This system will significantly remove phosphorous and nitrogen from the wastewater which

will have a positive impact and result in reduction of the eutrophication problem of Anzali

Lagoon. The subject is further discussed in the Post Environmental Review Chapter

Moreover, the original plant design was based on a combined sewerage and surface runoff

collection system, which has since been re-configured to a separate collection system, thus

reducing the amount and characteristics of wastewater flows.

By modifying the Extended Aeration process at the western plant, the following revised

design parameters are used:

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-36



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Table 3-13: Revised Design Parameters of Anzali WWTP

Specification ,Unt Value - -

Population Equivalent (PE) Persons 138,600

Wastewater flowrate Lpcd 203

Daily average flowrate m 3/d 28,000

Hourly maximum flowrate m3/d 2,112

BOD5 generation g/cap.d 50

BOD5 concentration mg/l 246

BODM (organic loading) kg BOD5 /d 6,900

TSS generation g/cap.d 60

TSS concentration mg/l 295

TSSM (Solids loading) kg TSS/d 8,260

3.5.7 Proposed Treatment Plant for Eastern Anzali (Ghazian)

In view of the proposed modifications to the western plant in Anzali and the change in process
to include a BNR, the maximum capacity of the western plant will be kept at around 28,000
m3/d. The wastewater flows from Anzali's eastern zone will be treated in the proposed
treatment plant in Ghazian. The proposed plant is based on the following design criteria:

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-37



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Table 3-14: Design Criteria for Anzali's Eastern Zone WWTP (Ghazian)

Parameter aUnit Vlue

1. Population in target year Persons 113,400

2. Volume of produced wastewater plus infiltration m3/day 23,000

3. Average BOD, concentration mg/l 246

4. Average TSS concentration mg/i 295

5. Phosphorus Concentration mg/l as P04 4.6

6. TKN concentration mg/i 40

7. pH of raw wastewater 
7.5

8. Organic loading of plant kg BOD5/d 5,660

9. Solid loads entering plant kg SS/d 6,790

10. Influent Phosphorus loading kg/day as P04 208

11. Influent TKN loading kg/day 920

The Feasibility Consultant proposed an activated sludge system combined with an A2 /0

BNR removal process for the Ghazian Plant, which would consist of the following:

o Manual and mechanical screens and flow meters to measure the flow rate

(Parshall flume);

o Preliminary treatment systems including: aerated grit and grease removal

chambers;

o Primary sedimentation tanks, consisting of four circular tanks equipped with

hoppers, sludge scrapers and primary sludge pumps;

o Main A2/O reactor including: Anaerobic, anoxic and aerobic units with surface

aerators;

o Final sedimentation tanks (clarifiers) consisting of four circular tanks;

o Effluent disinfection units, using WV systems equipped with high-voltage UV

lamps;

o Sludge treatment and stabilization system including sludge Gravity Belt

Thickener (GBT), and sludge blending tank

o Sludge dewatering system including belt filter presses (BFP).

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-38



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

3.5.8 Effluent Quality

The effluent quality will be in compliance with the Iranian Standards for discharge to surface

water bodies, as presented on table 3-9. Moreover, since biological nitrogen removal will be

incorporated in the design of both plants, it is envisaged that total nitrogen in the effluent will

be less than 10 mg/l.

3.5.9 Treated Sludge Production

Similar to Rasht, the application of sludge to land is not feasible due to public opposition for

use in agriculture, and is even more restricted due to the very limited availability of land.

Therefore in accordance with the feasibility study, the sludge will be hauled to Rasht for

incineration. One incinerator has been planned for Rasht Wastewater Treatment Plant and the

same can be utilized for the sludge produced from the Wastewater Treatment Plants in Anzali.

Anzali's two treatment plants combined will produce an estimated 28 m3 /day of sludge by

2027. The sludge will have 30% solid contents. Sludge produced at Anzali wastewater

treatment plants will be transported to Rasht for incineration, which has an incinerator with a

capacity of 4 tons/ hour

The sludge incineration component of the project was subsequently examined in further detail

as part of the post-environmental review (see Chapter 8), and found to be unacceptable.

Accordingly, an alternative sludge management plan is under consideration by GWWC,

GRWA, and relevant authorities. In this alternative plan, the dewatered and stabilized sludge

will be hauled to an appropriate site for land application.

Drawings 11 and 12 in Annex A show the layout plans for wastewater treatment plant at

Eastern and Western zones of Anzali respectively which show the proposed facilities for both

the treatment plants.

3.5.10 Chemical and Energy consumption

The chemical and energy consumption of the treatment plants at the end of phase I and 4 are

summarized in the table below:

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-39



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

Table 3-15: Chemical and Energy Requirements of western & Eastern Anzali

Treatment Plant

Description At Year 2009 - At Year-2027

West WWTP at Ilyaran

Treatment Plant Capacity 10,000 30,000

(m 3/day) __10,000_30,000

Total energy requirement 270 800

(Kw)
Total Lime requirement .38 114

(tons/year)
Total Poly-electrolyte 0.7 2

requirement (tons/year)

East WWTP at Ghazian

Treatment Plant Capacity 6,080 23,020

(m 3/day)
Total energy requirement 100 375

(K w )_ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _

Total Lime requirement 127 480

(tons/year)
Total Poly-electrolyte 4 15

requirement (tons/year)

3.6 Industries in Rasht and Anzali

3.6.1 Industrial Wastewater in Rasht

Industries in Rasht can be classified into two groups:

1. Rasht Industrial City (RIC)

2. Scattered industries located in Rasht

As planned, a separate treatment plant will be designed for the effluent of RIC which will not

be connected to the proposed sewerage system. The various industrial activities operating in

RIC include beverage, textile, electrical, chemical, sewing, ceramic and food industries. The

effluent from RIC is not in the scope of this Project. However, industrial and commercial

units, located in Rasht city, most of them on Rasht - Tehran road, will discharge their effluent

into the proposed sewerage system. Presently, these units are discharging their effluent into

the adjacent streams which eventually discharge into two main rivers; Goharood and Zarjoob

in Rasht. The industrial units will have to pre-treat their effluent before discharging into the

sewerage system to the level specified by the Ministry of Industry regulations for Industrial

Effluent Quality Standard for Discharging to Sewerage System. The type and number of

PARS AB TADBIR IN ASSOCIATION WITH NESPAK 3-40



Final Environmental Assessment Report Environmental and Social Assessment for the
Project Areas in the Cities of Rasht and Anzali

industries is further considered in chapter 4

3.6.2 Industrial Wastewater in Anzali

Regarding industrial effluent, there are two industrial complexes in Anzali which are called

Hasan Rood and Beshm Complexes in the East and Western side of the city respectively.

These industries are of large size and the two zones are located outside the city. Industrial

activities operating in these zones include chemical, metal, wood, mineral (non-metal) and

food industries. Effluent from these industries will not be connected to the proposed sewerage

system of Anzali. The two industrial complexes will have their own treatment facilities

whereby the DoE will be responsible for ensuring effluent compliance with the discharge

standards.

In addition to the two large industrial complexes, there are scattered industries located inside

Anzali. These industries are small in size and will be connected to discharge their effluent into

the proposed sewerage system. At present, these units are discharging effluent into their

adjacent streams which eventually discharge into Anzali lagoon. However, these industrial

units must pre-treat their effluent before discharging into the sewerage system to the level

specified by the Ministry of Industry regulations given in Table 3 in appendix B-IV. The

type and number of industries is further considered in chapter 4.

3.7 Pre Construction activities

The following pre construction activities should also be performned in addition to the technical

design of the Project.

3.7.1 Land Acquisition

* Land acquisition for main pipes and laterals

Pipes will be laid in public properties, parallel to and within the boundaries of existing access

roads. Therefore, land acquisition is not required for these works. Location and routing of the